rRrREeEADYL IFTY

SILISPENSIONS

Tovot &6 Hium dlriaf tMa x

2022

4252640

h— ' A — —— - o
oo Ua <~ oc 0% oo aTMd
(D) (D)
7)) — o . (&) - 2 — W0
(D) > - + > O S_ O o
an o SCowm >Oc 5 >8>
D — - o _E_oc Odan_u
>
mbe..l. o -_ = O V@S 8 Qo
© O tM > Sco vE_ o oy o
E o ") @) Voc -——B o 2 B-
—c© 0= > E ©Ssol  Qogo
G i - =>®8 ,, T 0@ Ecg
—o* - Zz == w °_°ox ~Bo
dS.| c - — < Ecs x = Xo+ B -
= — = — Ego 5 o>0 o 8 go
Wpo L <~ 14 OSux>n = go Qows
@ O O @l o X o. wy ©@5TOow = Bo
mm = < © o Cnan o >q O
n+~—"" - P 5T % e= - cesa
aaen o o @a o _Plu © = 0w —o
h o (72 — O = - —
Q- R I S ool 2 SL asol
+— o > = o A 2= =z @ © « -2
7 o ¥4
= C Sn —nw W o Eom.w < ntmao MeKt
o = - oo -
o+ um f % - o o cCo.o o S
c © N o F2 Do xee
a O - x = MVJF T+
@ .| —_ = -- -0 > o .-
U O E Stly - S OCwn-da
e — N~ — 2] = < €S20 N cSnow —T o
>
S0 S @ = _ T >« < oconoc Qw X @
dse..l N~ L . © o LT 000 N=Y N
(&) - wn «~ G ol co.e ST
a.a c o0 prd . o © o m 0NnET >C U T
C g— o) o0 > 2¢0 2 ._so.  —w _
¢ o — — = “ LURsE ~x@c
—.© — = L -2 oo
RI — —_ W — - .o > =R () S5.—
prl..l. A () > O wn._— Dd6y_|Z D) ©
o " = " A So < oFP L > CT o >0
. (ONF © chf W =0 —— .. R
S -3°© Wy 23w egssE  jeesc
70 ] -
.— — X 2o HF_ooo> >.< _E
O..lW o \mrt LA+ ® +« ® TaocC
> = - N Qoo — S0OCO®O —_®CSgo
eo > > J Xaoc> T o -
an * gFo >S—_ 0o O g—
LL Lo SWL_ - — Lak,>
— Saa vJdS20o@T JONg O
] > > So >0
nohH SETe~+ TE®QOT
— ©Ll SCCO +» ©EOLL®
co— COV>TC OBV O
[l o0 KKom oo

- - (O]

d
s

b

continu
Il join
surcharges
responsi

di s
, b a

ation,
not

o}
(S
i s

'y t
hock
i

oun—

not ap
ed t o,
, i nsta

ReadylLI F

es
it

do
i m
Labor

modi fy,

he right to change,

t

reserves

ReadyLI FT

(8-88)91759

www. ReadylL /| FIPhoare :

42526-406AD



READ NSTRUCTITOIOROUGHANDCOMPLETBEFOREGI NNIINNGTALLATI ON

INSTALLATBYANCERTI|I FPEOFESS| OEAIHANI 811 GHIRECOMMENDED

TINOTRESPONSIMBARENYDAMAGERFAI LURESULTIFR®M MPROPERSTALLA.TI ON

fe

RE ADLY |

ng

War ni

Safety

S PRODUCT COULD

NJURY OR DEATH

LEAD TO

SUSE OF THI

MI

M
i
maneuvers.

&d
t

SySs
e d
|l over

n
d
r ol

ncoo
c -
L oo

S+~ 0
n._>

— O

— 0

on

S .
pensi

vehicle under the infl
red o keep your

your
requi

operate

should never

You

cl

vehi

t

S

ntenance

ma i
df use.

S w»w

O+~ T

— 0
—
— ©
— — L
O 0 —
— ]
[%)] >
cC .T
Ota
oo
»n Sk
LT
- O >
- C
(O o]
=
= )y
.— O
wn L
——

— Y .—

— O

h

ver/ s to check t

dr

he

t

It

ng

mo Vv i

before

dama

have increased blind spots;

es

c

|l ation Warning

nstal

vehi

procedur es
post

T +—

w o

on
ng

cauti

idelines
insure a

gui
0

t

r
e

e

fi

instructions are
responsi bl

d
e

4 @©
o C
0o

f

w o
Oa

and

c o
© O

ts

— 0O
oo

bol

O ©
o —
S o

al

T
+— &

T >
C
Lo

a
tighten

Eo
o
Ou .

ed,

—_y—

o >

speci

n O —_

OO »n>S
own .- C
nn =
5 ®© rM

oS o

LL©o Oo.— .

> N =
>— 0o
T ov
c & _

oo cuwl
xonw D0

or ur et hane by
wear or ai
ncrease

rubber
prematur e

t hat us e
I prevent
combi

wheel

0 -

eve

ons may i

nat i

re and

t

Larger

i de

al r

ti

d
pri

(4 D > &=
- O 0 =

n_on nc -0
Uhrg.|04l. o
ngeccodunc
S>> B
(] S > [l = 7))
c, 0 _o0_8_>5

tnnrvam
g ®T— = E 0>
+— S - C@ —
C> TT.—0T®.—

pC "4

~09N~Emno
25.-0 e
VDO~_CODTOT
OFLC® ~ 0SS
T ® -0 T®O
o o0 >c >
Iz.l.rle - -
2gCa ._Evoo0

Oy wc_Eo_
C—o®" ~._0350
X @MET O ODT.—
OE-COmOVOLC
© 4= = BT
e..l — o >
S5E— 0= So
omLLToOOoOO0O0NnO
>F5 OV >c.—c
o S 0> < -
..phprlfet
..LWuBSUOrI Y
©o—_0 .. ®@DOo
Sy PTCcw c
TEEV- S ~— >
Ogoeo OVV>~
vl ecSnTCCO
O0V2ST S5.— O ©u
— 8 VO0w._Ow®
—_—— « O®O
cocoovoo0o0DT
- R*¥OCn .—oc
e@h Oy @© ©
O — — O o
CTOT®N .—©CT O >
—_—Cun DO O C -
—Gcoc~oTEo.—
—_—c . _Cc
© N 35 @y + @©
- >e.—n 00D
noCCoOw SO
nmegrcsrl
— >0 —_— O -
DVDO>XN 00O
>SN - O@® .- CC

(S ()]

(8-88)91759

www. ReadylL /| FIPhoare :

42526-406AD



i niti al ride height
O original

and

options

pavyl oad

0]

t

Due

accordance t

n

may vary i
install ati on.

beginning

di mensions

prior

(6]

t

ﬂ&&EOSanh
mlﬂha de./,.&
m/.”:lp._/g.//
Qasdol éMm
IH[QB.I& S:Wmm
ﬂssm dff S
Qs RS TN
w Wm,[nasm..l.r”
Qw 3I3Q
Q
lﬂkAfS,[fd m..nu;al..v
N m SREEEEES
LolTQ® Sg¥
S »
ﬁf.m %) Q (7))
Log> dhetm
ﬂffoﬂfﬂSﬂ
Qouog <8 °Ogo
Wbmwgwng@
NN -
Wog®a>~c® 0
NURIRVEC P ~ BNES DY
d./ ~. ./,.I. '~
nwgS88 Oyxo
) amy[ee
Vplﬂemb & Q
T W VQ ~8n
<s8gs B0y
aemwﬁfﬂew
NonSo oP%exn
amab g“/w/ MOO,[
N %) <
©
eMHan/epﬁﬂ
~ O~ mlwule/
Owau?® Mi/ohd
~~ S.IfmaN,f,r.a
<o . Q Q
L mw @ em/eh
NS oS m>
coScsSotsan

thhee%/mmst
L Ol » N (U~
/gmrpf 0 Q ® <

T TTOUVI '~~~
T ) Do D T 0

x - -°
© nWmﬂ
£ .@qh
Aumer
coE" ®
nB—®
huuevw
— @au
.Iemmm@.
= o X e
s
B -
d— 2 —
85825
o o' g
—_ 6
558
D @|gO -
s% N
n L] N
Oegrl
=R Y
228 &
.n_'D\..@f..a
B&ho 88—
cB8 —
— T M.
tﬂlﬁ
w9C oo
8- _ 35
Lung E
meam
\mrrﬁr
B- oo
n&ﬂlf ©
Oe._c
0l © ©
o P
~~
PN ONONe))
LD —CcC
OC >0cC._

usa m a
w |

of f set

L)
3
o 9
(0]
)
5
—
)
? @
=
-
Wa
N~
mQu
ee.
trd
(V)] (]
> —
—
(7] —
>
-
neq
Ode
—— —
" =
c (]
(] o)
Y—
O y—

» B >
SE®
nw E
@
nno
R

i ey P

e
occu

n-exXreremere
e
n

I
r
S

O OT

—C 00
« 353 ©
Y—

o C (]
el ONe)
C.— « @©
p..l.am
" S>SA®
© nO

X O
(&) O —
ooLLc o
- E
n o e
o) JoR
v~ckE
L X.—- L0

L.—wc_&E FOE FHoc<

MPORTANT NOTE

t
ma

with after mar ke
components wil |l d a

e

not

S

t

Ki

suspensi

ons

(8-88)91759

www. ReadylL /| FIPhoare :

42526-406AD



ON MEASUR

PRH NSTALLATI

OC O+~
w— ©T C

DV =
o000
=

- N O y-
O T

— © O

O

> - 0 =D
0O+~ 0C
C L. O._
e
co_<Cco

_—0 ==

+— C -

e —.— OO

— D

— cCcC__

n—oum — QO

)]

| -

affect

S

—
) .—
+— O
cC C
(O]

D=+~ =
— s D=3
.- 0O S5 o

N> " ©
cO oo&

“ C - O
. ©.— —
cCoOoTCco

—=350

T ——
- 0O+~ 0
—— .

Q.—.—_Twm

> c¢&

— © o

- 0N 0N O =

CEooc_0o o

o

c Se £

“ XTH 0y >

5o
7 ¥e)
@
(R0)]
S

S

(ORND)

c nowm
C ..—

— oo
N OO0
-0 C - ©

oE._

oOC _xC

nooDT OO

(O ®)

—_ C 0.

o> _ oo
FaoaOocnss WLoown

©— @©
© Y—
©
L ©—
n O ®©
o C C
@ —
(SR e))
X
SN =
] o
She
0w O+ 0O

c

o

o C
ownwcCco
— e —

L _T
O>0C
.- >@®
5= O
— 0O -0

o — Y

©C - = @©

CLE HEI GHT MEASUREMENTS

VEHI

Passenggpr
Af ter

C o

- O

>0

—

- O

Front

Rear

RMED FROM CEN
ROM HUB. * *

IS TO BE PERFO
GHT UP F

EDGE STRAI

**MEASUREMENT

LAMP MEASUREMENTS

RECORD HEAD

enger

—- @
er
>0
N
- O
Om

(8-88)91759

www. ReadylL /| FIPhoare :

42526-406AD



Bl

L L
| DpEscRriPTION____ OoTvE HARDWARE DESCRIPTION COT [HEN

OF MATERI ALS

Front Crossmember 1 Front Brake Line Dro racl
z‘;‘?; E[Zfzmembe’ 1 M81.25 X 25 Hex Head Boltl 6Yp
CV AXLE KIT (LEFT AND RionTM&L, 25 Top Lock Nut 6
Front Sway -Baerf tDr op 1 M8 Flat Washer YZ 12
Front Sway -BRairghlir op 1 Front Sway Bar Drop L c k e
Front Brake L4iRiieghBr azckpeti M121. 75 X 50 Hex Head Bol|t4d Full
Front Brake L-iRieghBr alcketl M121. 75 Top Lock Nut 4
Front Brake L-4ilneef tBrlackletl M12 Fl at Washer YZ 8
Front Brake Lilneef tBr2zackipetl EFront Skid Pl ate
Cam Block Off Plates 8 3/86 X 1in Hex Head Bolt| %z
Headl i ght Sensor Brackletl S|Béedd damd HIBK Nut 4
KnucklLeft Hand Side 1 3/ 8 Flat Washer YZ 8
KnuckReght Hand Si de 1 Rear Bump Stops
Front BumplLeSttop 1 M81.25 X 25 Hex Head Bol t| 6Y
Front BumpRiSythotp 1 M81.25 Top Lock Nut 6
Rear Crossmember Nut.PIaJIe M8 Fl at Washer Yz 12
1/4" Front Differential] WNMehn =
Rear Trackbar Bracket 1 LoScl Bal = dd ol
Rear Sway Barefbrop 1 M142. 00 X 90mm Hex Head Bljolt YZ
Rear Sway B®i ghtop 1 M142. 00 Top Lock Nut 1
6" Rear Coil Spring 2 M14 Fl at Washer YZ 2
Rear Outer Bump StlegtExtlensMaeAl. 75X30 SOCKET HEAD CAIP1 $CRE
Rear Outer Bump StRomhEXtlnsvMeRl. 75 TOPLOCK GRADE C Z|INC
Rear ABS Relocator 2 | M12 HARDENED FLAT WASHER |2N
Rear ABS Bracket 2 Rear ABS Brackets
Rear Inner Bump Stop Ethnsi\Ag-ﬁl.zs X.25 Hex Head Bol tl 4Yf
Rear UCA Geometry Corrlec2i opp—Bractcket
Falcon 3.1 Tundra Fronf LefM8Ly?pgol@p Lock Nut 4
Falcon 3.1 Tundra Front RigMB EhptoWagpher YZ 8
Falcon 3.1 Tundra Rear| Lleft Cotter Pins
Falcon 3.1 Tundra Rear| Ri ghp/ 3SBo&¥k2in Cotter Pin 4
Rear Shock Centerin Ri n 1/ 8 X 1.5in Cotter Pin 4
Rear Bump Stop Exte on
Sl ol CLOs s el M161.5 X 20 Hex Head Flanlg2 |Bol
M182.5 X 140mm Hex Head BOItMlYOLFIat Washer Yz 5
M182.5 Top Lock Nut 2
M18 Fl at Washer VZ 2 REAR GEOMETRY CORRECTI ON A CKE
Rear Crossmember M142. 0X100MM 10. 9 HEX HEA|D2 BOLT
M182.5 X 160mm Hex Head BolltM1¥2.0 10.9 LOCKING NUT Z|N4
M182.5 Top Lock Nut 2 M14 Fl at Washer ZN 10
M18 FIl at Was her Y Z 4 M142. 0OX30MM 10. 9 HEX HEAD BOLT
3/86 X 1in Hex Head Boll t3 YIZM141. 5X30MM 10.9 HEX HEAD BOLT
3/ 8 Flat Washer YZ 6
Front Bump Stops
M1G1. 25X25mm Hex Head K|l &nge Bolt YZ
M10G1. 25 Flange Nut 8
425264 0RAD www. ReadylL ! FITPhoane : 5

(8-88)91759



B
p
p

G

T A Factory Service Manual or your
during installation.

Al'l Tifted vehicles may require additional dri
A vehicle alignment is REQUIRED after installa
Speedometer / Computer recali-BO0&tifoomi §aceéqguiyr

A vehicle |Iift or hoist greatly reduces instal
able vehicle hoist.

Vehicle must be in excellent operating condit.@i
ponents prior to installation.

425264 0AD www. ReadylL | FIPhoaome: (8-88)91759 6



or

red f

n

s hown

***Parts

T 0

O >
O —
[

oo

© O
C oo
T O

- >
>0 —
Tw— 0
© oy
LOO®
Xow

| at s

ean f

c |

-0
O C
) =

S o
o O
L ®©
D
— O

ouw

t

at

sour ce

vehicle power

h e

sconnect t

Di

f

straight

h e

t

= OO
O C —
(@ N )

S0 o
n>E
oo
S E o

CcX o

0] (0]
(0]
t wo (2) (

e
h
C
ed.
h e

h
t
I

t
t

i
h
e
S

Re move

ni

agvwed ai

a

ng the f

S .

chassi

©
-
]
e

n factory

Ret ai

[
—
N

©
N

W E

8w

R el
=

(&)

(<#]
c
)

0

t

r

ai

factory hard

n

Ret ai

(8-8B)9 1759

www. ReadylL | FIPhoame :

42526-406AD



fourf (dh

factory hard

n

Ret ali

O Q
Ownao
S -
X._w»n

t
Y

con
S

t

mo v es viahye bar
e | ower
ofkf of

Re
t h
[ i

>
—
@)
—
(&)
@©
Y—

n

Ret ai

factory hard

n

Ret ai

reomrtalk e«

ar m.

o

RemoveARShewi
upper contr
Ret ali

factory hard}

n

(8-88)91759

www. ReadylL /| FIPhoare :

42526-406AD






reartr

h e

t

oo
E_
o o
XX c

factory har dwe

n

Ret ali

° g
E
— o
)
W le
o . M
—_— m
o
vow
c_. .
- 3z _
© 0o
—— On
o O m
o8 O
o. 0>
a_ o-
= R | O =
Nwuv 4Jdun

Qo

h

t

Ob NtO B mo v e
st.rut bol ts

D

o
e
=
>
©
S
I
e
=
o]
O

Loosei
contro

10

(8-88)91759

www. ReadylL /| FIPhoare :

42526-406AD



rotor

Remove

©
-
]
h

n factory

Ret ai

nut ar|1d

e

cast

on

n

U prpeetra ibrai [
t h

Re
remove

nut

nt

i Ob Nt©® B mo v el ptphe

j.o i

Loose
ball

11

(8-8B)9 1759

www. ReadylL | FIPhoame :

42526-406AD



